User’s manual
Manuel d'utilisation
Gebruikershandleiding
Benutzerhandbuch
Manuale dell’utente
Manual de usuario
PykoBoacTBO nonb3oBaTerns
Uzytkownik Manual




PARTS AND TOOLS LIST

NO Name Qty
1 Frame Base 1
2 Foot 1
3 Caster 4
4 Left Support Bracket 1
5 Right Support Bracket| 1
6 Hand Switch 1
7 Desktop 1
8 Cup Base 1
9 Desktop Storage Slot| 1
10 4mm Hex Spanner 1
11 5mm Hex Spanner 1
12 M8*16 Screw 4
13 M6*12 Screw 4
14 M6*14 Screw 6
15 Wrench 1
16 M6*16 Screw 3




Right support bracket
L’T/_—:B \w C 1

Left support bracket

o - N -

M6*12 SCREW 4PCS

W@

4MM HEX SPANNER




M6*16 SCREW 3PCS M6*14 SCREW 6PCS

4MM HEX SPANNER

=




CASTER
&=

5MM HEX SPANNER WRENCH

— =




CUP BASE




